
Archives of Environmental Protection
Vol. 45 no. 4 pp. 4–19

PL ISSN 2083-4772
DOI 10.24425/aep.2019.130237

© Copyright by Polish Academy of Sciences 
and Institute of Environmental Engineering of the Polish Academy of Sciences,
Zabrze, Poland 2019 

Membrane separation techniques 
– removal of inorganic and organic admixtures 
and impurities from water environment – review

Michał Bodzek

Institute of Environmental Engineering, Polish Academy of Sciences, Zabrze, Poland

* Corresponding author’s e-mail: michal.bodzek@ipis.zabrze.pl

Keywords: membrane techniques, water desalination and softening, natural organic matter, removal of inorganic 
and organic micropollutants.

Abstract: Introduction and development of membrane techniques in the production of drinking water and 
[...]
are reliable methods for removal of suspended substances, 
some organic and microbiological contaminants, including 
pathogens (Bodzek and Konieczny 2017, 2011b, Halpern et al. 
2005). 

In modern installations for water desalination it is possible 
to recover 30–40% of the energy from high pressure retentate 
by means of special mechanical devices (Fritzmann et al. 2007, 
Subramani et al. 2011). Special mechanical systems dedicated 
to the transport of energy present in the retentate to the RO feed 
water are used. The energy recovery systems can decrease the 

overall energy demand to 2–4 kWh/m3 in the case of seawater 
desalination, and to <1 kWh/m3 for brackish water treatment 
systems (Fritzmann et al. 2007, Subramani et al. 2011). 

The permeate obtained from RO does not meet the standards 
of drinking water, that is why it should be the treated. Water 
dedicated to human consumption and to municipal purposes 
is degassed (decarbonized), submitted to pH improvement 
and disinfected before distribution or storage (Fritzmann et 
al. 2007, Subramani et al. 2011). Another solution is water 
remineralization using lime stone and alkalinity increase. 

One of the most crucial parameters of all desalination 
technology is concentrate utilization or neutralization (Kim 
2011, Perez-Gonzalez et al. 2012, Subramani and Jacangelo 
2014), especially for plants localized far away from oceans. 
Brine may be deposited to oceans, surface water, deep wells 
or special evaporation lagoons or may be introduced directly 
to soil. The separate option is their treatment with the use of 
RO, ED, thermal methods or their combination, membrane 
distillation and FO (Bodzek and Konieczny 2011a, Kim 2011, 
Perez-Gonzalez et al. 2012, Subramani and Jacangelo 2014).

Modern desalination systems operated nowadays are 
mostly confi gured into integrated (hybrid) units, among which 
one can distinguish: (i) integration of RO with thermal methods, 
(ii) use of NF for prevention of scaling, (iii) replacement of 
conventional pretreatment with UF or MF, and (iv) combination 
of RO with ion exchange or electro-deionization (EDI) to 
production of deionized water (Ang et al. 2015, Bodzek and 
Konieczny 2011b, Helal 2009).

Desalination of water with the use of renewable energy is 
already applied in some regions and may become more popular 
in the nearest future. There are many combinations between 
renewable energy sources and desalination processes (AbKadir et 
al. 2010, Eltawil et al. 2009). In Figure 3 the possible desalination 
systems with renewable energy are shown (Eltawil et al. 2009). 

The technological progress within the last 30–40 years 
has decreased water desalination costs, due to the reduction 
of materials and energy costs and energy consumption. The 
detail comparison of different desalination plants is diffi cult 
to make as actual costs depend on many variables, which are 
specifi c for every investment. The costs of desalination mainly 
depend on raw water quality, confi guration and capacity of the 
installation, localization of the investment, accessibility and 
price of electrical energy, concentrate utilization and others 
(Bodzek and Konieczny 2011a, El-Ghonemy 2012, Ghaffour et 
al. 2013). Table 3 presents costs of energy and water (average 

Final 
treatment  

Membrane modules 

High-pressure pump  

Low-pressure 
pump  

Pretreatment 
Raw 
water 

Desalted 
water 

Energy 
recovery 
turbine 

Fig. 2. Performance of desalination installations according to the type of feed

Archives vol 45 no 4 a4 srodki_kor 1.indd   6Archives vol 45 no 4 a4 srodki_kor 1.indd   6 2019-11-14   10:50:552019-11-14   10:50:55



 Membrane separation techniques – removal of inorganic and organic admixtures and impurities from water... 7

values) in commercial large scale desalination processes 
(Bodzek and Konieczny 2017).

Summing up, over the past several years, desalting 
of seawater and brackish water became a method for the 
production of water at a cost comparable to the cost of fresh 
water production by other methods. The dominant techniques 
used on a large scale are RO and MSF. Recently, research on 
new desalination techniques has been carried out, especially 
on membrane distillation and forward osmosis. Signifi cant 
improvements in technology and process design, the availability 
of alternative sources of energy, the possibility of pretreatment 
and new materials used meant that the desalination process has 
become ecologically-friendly source of fresh water in many 
regions of the world, especially in those where their sources 
are limited.

Water softening
Nanofi ltration process is an established and known method for 
water softening, as an alternative to chemical and ion-exchange 
(Bodzek 2002, Bodzek and Konieczny 2011a, Ghizellaoui 
et al. 2005). The NF membranes are characterized with low 
retention of monovalent ions and high retention of di- and 

Fig. 3. Distribution of renewable energy 
in desalination process (PV – pervaporation, 

MSF – multi-stage fl ash distillation, MED – multi-effect 
distillation, MCVC – mechanical vapor compression)

multi-valent ions, as well as organics with a molecular weight 
above 200–500 Da (Bodzek and Konieczny 2011a, 2006). 
Ion selectivity of NF membrane is based on the presence of 
functional groups (mainly –COOH or –SO3H) with negative 
charge on the surface or inside the pores of the membrane. 
Electrostatic interactions retain multivalent ions in retentate. 
This phenomenon is not observed for RO membranes.

After softening using NF, the salt concentration in permeate 
is very low and, often, its remineralization is necessary. The 
performed experiments confi rmed the applicability of NF 
membranes for the softening of water (Bodzek 2002, Ghizellaoui 
et al. 2005, Van der Bruggen et al. 2001, Wesolowska et al. 
2002). They showed that it is possible to obtain soft waters and 
low-hardness waters (total hardness ca.<200 mgCaCO3/L) from 
very hard and hard waters (total hardness >300 mg CaCO3/L) 
(Table 4) (Wesolowska et al. 2002). Also, high retention of 
total hardness (>50%) and of carbonate hardness (>40%) as 
well as calcium and magnesium ions were obtained, depending 
on the type of membrane and raw water (Bodzek et al. 2002, 
Wesolowska et al. 2002). Total hardness removal during NF 
softening depends also on type of membrane used (Table 4), 
so it is possible to choose the proper membrane for a given 
type of water salinity and hardness (Anim-Mensah et al. 2008, 
Homayoonfal et al. 2010, Van der Bruggen et al. 2001).

Izadpanah and Javidnia (2012) performed the experiments 
with commercial spiral-wound NF membrane (pressure 
range of 4–10 bar) to remove hardness and ions from diluted 
seawater. The results show that this membrane is capable of 
retaining 96–98% of the total hardness, and 79–89% of the 
total dissolved solid (TDS).

At the present time, NF is rather seen as a combinatory 
process capable of removing hardness and a wide range of 
other components in one step. Gorenfl o et al. (2002) examined 
the NF-200B membrane for the treatment of groundwater with 
high hardness and natural organic matter (NOM) content. The 
results showed almost complete rejection of NOM (>95%) 
and 74% and >86% rejection of Ca2+ and Mg2+ respectively. 
Also Orecki et al. (2004) studied surface water treatment by 
NF using AFC30 membrane with cross-fl ow mode operation 
and transmembrane pressure between 10–25 bars. They also 

Table 3. The cost of energy and water (average values) in commercial large scale desalination processes

Process Heat
kWh/m3

Electricity
kWh/m3

Total energy
kWh/m3

Investment costs 
USD/m3/d

Total cost of water 
USD/m3

MSF
MED

SWRO
BWRO

7.5–12
4–7

–
–

2.5–4
1.5–2
(3–4)b

0.5–2.5

10–16
5.5–9
3–4

0.5–2.5

1200–2500
900–2000
900–2500
300–1200

(0.8–1.5)a

0.7–1.2
0.5–1.2
0.2–0.4

a Including grants (fuel price); b Including energy recovery system.

Table 4. Water softening results using NF membranes with different compactness

Membrane NF-70
Filmtec

NF-45
Filmtec

UTC-20
Toray

UTC-60
Toray

Permeate hardness, mgCaCO3/L 14 114 14 59

Raw water hardness, mgCaCO3/L 280 280 280 280

Retention coeffi cient, % 95 59 95 79

Archives vol 45 no 4 a4 srodki_kor 1.indd   7Archives vol 45 no 4 a4 srodki_kor 1.indd   7 2019-11-14   10:50:552019-11-14   10:50:55



8 M. Bodzek

obtained complete removal of total organic carbon (TOC) and 
reduced the SO4

2- content by approximately 90–99%, carbonate 
by 82% and total hardness by 85.2%. 

Costs of membrane softening do not differ much from those 
of the chemical softening, but membrane softening is more 
benefi cial in view of the environment protection. Shahmansouri 
and Bellona (2015) compared the costs of different options 
for water softening and color removal. Unit water costs were 
calculated for three alternative processes, i.e. lime and soda 
ash softening, lime and soda ash softening + ozone injection 
+ granular-activated carbon (GAC for color removal), and 
softening using NF membranes. Results showed that for smaller 
treatment plants (<150,000 m3/day), NF is a more cost-effective 
method (water costs about 0.25 USD/m3), compared to lime and 
soda ash softening system. For large softening facilities (i.e. 
systems with capacity>200,000 m3/day) water costs are smaller 
(<0.25 USD/m3) and similar to other softening methods. Other 
advantages of NF over lime softening include small footprint, 
reduced chemical requirements, reduced chemical storage, 
increased organic matter removal, and no sludge production. 
For highly colours water, NF membrane systems produce water 
at a cheaper price compared to installations with lime soda, 
ozonation, and GAC processes. 

The softening of water by means of UF or MF enhanced 
with polymers consists in the complexing of metal ions and 
polymers dissolved in water. The obtained complexes are 
retained by UF membrane compared to unbounded metal 
ions. The process was applied in the removal of metals from 
diluted solutions. Natural and synthetic polyelectrolytes with 
high content of carboxylic and/or amino groups are used as 
complexing polymers, e.g. chitosan, poly(ethylamine) (PEI), 
poly(diallyldimethylammonium) chloride (PDADMAC), 
sodium salt of polyacrylic acid and others (Fatin-Rouge et al. 
2006).

There is also the possibility of the application of ED and 
EDI methods to eliminate the hardness from water (Bodzek 
and Konieczny 2011a). A characteristic feature of the ED and 
EDI processes is the ability to obtain a high degree of water 
recovery. In addition, the EDI system is characterized by 
a lower energy consumption and higher economic effi ciency 
compared to the ED system.

Inorganic micropollutants
A number of inorganic anions (nitrate(V), chlorate(VII), 
(V) and (III), bromate(V), arsenates(III) and (V), borate and 
fl uoride) and heavy metals at harmful concentrations in natural 
water sources and wastewaters can have adverse infl uence 
on human health (Bodzek and Konieczny 2011a, b). The 
permissible levels of these compounds, in drinking water and 
wastewaters discharged to the environment, set by the WHO 
and a number of countries are very low (in the range of μg/L to 
a few mg/L). Thus, the majority of them can be considered as 
charged micropollutants.

Several treatment technologies, such as coagulation/
chemical precipitation – sedimentation – fi ltration, adsorption, 
ion exchange, classical solvent extraction, evaporation and 
biological methods, which are normally used for the removal of 
inorganic micropollutants from natural waters or wastewaters, 
represent a lot of exploitation problems. Membrane processes, 
i.e. RO, NF, UF and MF in hybrid systems, and ED as well 
as in liquid membranes and bioreactors, are also used for 
the removal of micropollutamts (Bodzek 2015, Bodzek and 
Konieczny 2011a, b, Crespo et al. 2004, Velizarov et al. 2004). 
In many cases, one membrane process can be integrated with 
another system to produce high quality water. However, in 
physical membrane processes, inorganic compounds are not 
destroyed but concentrated. Therefore, post-treatment of the 
concentrate stream can be diffi cult and costly in many cases.

Removal of anions
The RO process is highly effi cient in direct removal of 
inorganic anions during drinking water treatment. However, 
during the RO complete desalination is obtained, that is why 
remineralization process of permeate is required (Bodzek 
2015, Bodzek and Konieczny 2011a, b). NF enables the 
partial desalination because it separates polyvalent from 
monovalent ions with higher capacity at lower transmembrane 
pressures (TMP) in comparison with RO process. Many 
studies considering the removal of anions from natural waters 
and purifi ed wastewaters by means of RO and NF have been 
performed and promising results were obtained (Table 5) 
(Bodzek 2015, Bodzek and Konieczny 2011a, b, Velizarov et 
al. 2004).

Table 5. RO and NF for removal of inorganic anions in the production of drinking water

Process, membrane and manufacturer Anion Feed
RO 4040-LHA-CPA2 (Hydranautics) NO3

- Natural water-188 mgNO3
-/L (South Africa)

RO, NF – different membranes (Osmonics) NO3
- Tap water (Poland)

RO, NF, UF – different membranes and manufacturer As(V) Pilot studies at various sites in USA

NF ES-10 (Nitto-Denko) As(V) Ground water – 0.6 mg As/L (Japan)

NF – different membranes (Dow Chemical and Nitto-Denko) As(V) Model water

NF Nanomax 50 (Millipore) NO3
- Model water

NF – different membranes (Nitto-Denko) NO3
- Surface water after MF (Japan)

NF Filmtec NF-70 (Dow Chemical) NO3
- Ground water (Belgium)

NF NF-300 (Osmonics) NO3
-, F- Ground water (California, USA)

NF Filmtec NF-45 and NF-70 (Dow Chemical) F- Model water

NF TFCS (Fluid Systems) Cr(VI) Model water

Archives vol 45 no 4 a4 srodki_kor 1.indd   8Archives vol 45 no 4 a4 srodki_kor 1.indd   8 2019-11-14   10:52:262019-11-14   10:52:26



 Membrane separation techniques – removal of inorganic and organic admixtures and impurities from water... 9

The use of MF and UF in the removal of inorganic 
micropollutants is possible in integrated systems with: 
coagulation, adsorption, complexing with polymers or surfactants 
and biological reactions (Bodzek 2015, Bodzek and Konieczny 
2011a, b). The interesting solution is the hybrid process of 
sorption-membrane separation used for boron removal from 
seawater or water after seawater desalination with RO. Boron is 
removed by ion exchange resins (e.g. Dowex XUS 43594 – Dow 
Chemicals, Diaion CRB01 – Mitsubishi or others) of very small 
grain size (20 μm). Next resin is separated by means of MF. The 
small size of grains of the resin allows to effectively decrease 
the boron content from 2 to 0.243–0.124 mg/L, depending on 
ion exchanger dose (0.25 to 1.0 g/L) (Dilek et al. 2002). Studies 
have also been performed on the removal of boron from water 
solutions using UF enhanced with polymers (PEUF), usually 
with poly(vinyl alcohol) (PVA) or other polymers (Dilek et al. 
2002). The process consists of the complexation of boron with 
a polymer and the separation of complexes by UF membrane. The 
retention depends also on pH, boron and polymer concentration 
in the feed. MF and UF can be used for arsenic removal from 
water by integrated systems with coagulation (Dilek et al. 
2002). For example, from the water of As content equal to 
40 μg/L, the water containing less than 2 μg/L can be obtained, 
using ferric coagulants and membranes of pore size 0.22 and 
1.22 μm (Dilek et al. 2002). In the integrated process, As is 
adsorbed on coagulation fl ocks and next fl ocks are separated by 
MF membrane. In such a case the removal of As(III) is more 
effective than that of As(V) and preliminary oxidation of As(III) 
to As(V) is required. 

Successful applications of ED and EDR include the 
removal of various anions, e.g. nitrates (V), bromates (V), 
chlorates (VII), arsenic (V), boron and fl uorides as well as 
various heavy metals (Velizarov et al. 2004, Wisniewski 2001). 